8 7 | 6 | 5 ‘ 4 3 2 1
ITEM | PART NO. DESCRIPTION QrTY. WEIGHT — T Dg@’;ﬁgi — ——

1 SMUT1012.01 SADDLE MOUNT ANGLE BRACKET 4 7.49 LBS A INTIAL RELEASE CAM 02/05/02
2 SMUT1012.02 SADDLE MOUNT BACK PLATE 2 10.09 LBS B UPDATE ITEM 8 TO A325 ACG 01/14/04
3 | SMU2080.02 ANGLE ADAPTER PLATE 2 1.49 LBS = 2 T
4 MT-382-16 5/8" X 16" THREADED ROD 8 1.28 LBS E UPDATE DRAWING 1SO VIEW MSM 09/25/12
5 GB-0524A 5/8" X 2-1/2" GALV. BOLT KIT (A325) 8 0.26 LBS A
6 GWEF-05 5/8" GALV FLAT WASHER 24 0.03 LBS
7 GWL-05 5/8" GALV LOCK WASHER 24 0.00 LBS i
8 GN-05 5/8" GALV HEX NUT 24 0.04 LBS
9 SFU.02 UPPER ADAPTER PLATE 1 5.07 LBS
10 SFU.03 LOWER ADAPTER PLATE 1 3.03 LBS

DETAIL A
SCALE 9 : 64

SOLD SEPERATELY

SCALE 9: 64
BT EEEaLEE |T e | 1  SMAUTI0R
NOTES: R e M K e
1. ITEMS 9 & 10 ARE OTPIONAL TAPER PLATES c e e T
: : Ao=zx t 02/20/06 A36 ASSEMBLY DRAWING
2. THE ANGLE ADAPTER PLATE (ITEM 3) IS INSTALLED BETWEEN | o-: & foos /@
THE SADDLE MOUNT ANGLE BRACKETS (ITEM 1) REMOVE BURRS AND. BREAK EDGES a5 E % ORLAND PARK, IL. 60462
DO NOT SCALE THIS PRINT 78.40 1BS JATNID RIEMERAS
|

8 7 6 ' 5 T 4 ' 3 ! 2 1




